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SAMPLE DESCRIPTION : TWO(2) PIECES OF SUBMITTED CUTTING SAID TO BE WOVEN FABRIC.

[ TEM © RAIN COAT

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY
FOR FITI FOR FITI
Youn) 5 Lee Doren_ G Tl
/ \'J
YOUNG KI, LEE MOON-OK NOH
QUALITY MANAGER EXECUTIVE DIRECTOR

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from
- which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically
requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client

identified on this letter and the FITL.




® 4 ® Testing & 892-64 Jegi2-dong, Dongdaemun-gu, Seoul, Korea,130-864
l N Tel : +82-2-3299-8006/9 Fax:+82-2-3299-8150/1
L Research Institute | wwwiitirekr

REPORT NO. : H211-11-00670

PAGE ©2 OF 2
TEST CONDUCTED TEST RESULT
(01) FIBER COMPOSITION ( KS K 0210:2007 ) : %
#1 #2
NYLON 100 100
(02) TEARING STRENGTH ( KS K 1SO 13937-1:2009, PENDULUM METHOD ) : N
#1 #2
WARP 6.6 4.9
WEFT 5.2 3.8
(03) AIR PERMEABILITY ( KS K 0570:2006 ) : cm/cm/s
#1 #2
BELOW 0. 1 BELOW 0. 1
NOTE) TEST AREA 20 o
TEST PRESSURE : 100 Pa
(04) WATER REPELLENCY ( KS K 0590:2008, SPRAY TEST ) : RATING
#1 #2
5 5 5 5 5 5

(05) WATER RESISTANCE ( KS K SO 811:2009, HYDROSTATIC PRESSURE TEST ) : cmH:0
#1 #2
ABOVE 1000 ABOVE 1000

NOTE) WATER PRESSURE : 60 cmH,0/min

The test results contained in this report are limited to results on the sample(s) that is provided by the client and are not necessarily indicative or representative of the qualities of the lot from
- which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically
requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an offcial document that is established between the client

identified on this letter and the FITL.




